® J10LA
JV” HAKPOL

7

I

2002-

OPEL VECTRA C estate

Cat. No. O/A27

~\

E20 55R-01 3518

N\ [

S ST - | D-10,72kN

D (kN) = =——— x0,00981

oy, * X
=R

IMIOLA HAK-POL
96-111 KOWIESY, CHOJNATA 23A, POLAND
Tel. + 48 46 831 73 31, fax +48 831 74 29
e-mail: office@imiola.pl, www.imiola.pl




30°

%

Nalezy zagwarantowac przestrzen
swobodng wedtug zatgcznika VI,
rysunek 25a/b Regulaminu EKG
ONZ 55.01 przy dopuszczalnym

J NN

ciezarze catkowitym pojazdu.

The clearance specified in appendix
VII, diagram 25a/b of Regulation No.
55.01 UN EU must be guaranteed at

laden weight of the vehicle.

PRZEKROJ A-A

(o]
<

/

[}
S / <90 max_ E
// S
| /B an
5 = }
sl Vrzzrza
[} - .

350-420

@ L’espace libre doit etre garanti
conformement a 'annexe VII,
illustration de la reglements
55.01 CE pour un poids total en
charge autorise du vehicule.

Der Freiraum nach Anhang VI,
Abbildung 25a/b der Vorschriften
55.01 EG ist zu gew 25a/b
ahrleistenbei zulassigem
Gesamtgewichtdes Fahrzeuges.

Moment skrecajacy dla srub i nakretek (8.8)
Torgue settings for nuts and bolts (8.8)
M8 25Nm
Mio 55Nm
Mi2 85Nm
M1i4 135Nm
Mie 195Nm
»
(CUoKkm (Q)1000km



Tulejka, Sleeve I=114mm  F E Sruba M12x160-8.8; Bolt

Nakretka M10; Nut

Podkt. sprez.10,2 ; Spring Washer
Podkt. okr. 10,5 ; Plain Washer

-

Sruba M12x180-8.8 ; Bolt

Nakretka M12; Nut

Podkt. sprez. 12,2 ; Spring Washer
Podkt. okr. 13 Plain Washer

Sruba M12x180-8.8; Bolt

Tulgjka, Sleeve |=117 mm

Tulejka, Sleeve =132 mm

Sruba M12x160-8.8, Bolt

F

Tulejka,Sleeve =117 mm

Nakretka M12,; Nut

Podkt. sprez. 12,2 ;

Spring Washer

Podkt. okr. 13, Plain Washer

Sruba M12x40-8.8 ; Bolt
Podkt. sprez.12.2;

Spring Washer

Podkt. okr. 13, Plain Washer,

E

o - Sruba M12x40-8.8 ; Bolt
Podkt. sprez.12,2;
Spring Washer
Podki. okr. 13, Plain Washer

Tulejka =132 mm

Nakretka M12 ; Nut
Podkt. sprez. 12,2 ; Spring Washer
Podkt. okr. 13 ; Plain Washer

Sruba M12x22 8.8 ; Bolt
Podkt. sprez. 12,2 ; Spring Washer

B \Sruba M12x22 8.8 ; Bolt

Nakretka M12; Nut

Podkt. sprez. 12.2; Sruba M12x22 8.8 Bolt

Spring Washer ]

Podkt. okr. 13, Sruba M12x22 8.8 ; Bolt

Plain Washer Podkt. sprez. 12,2 ; Spring Washer

M12x180 2
M12x160 4
A x1
M12x40 4
M12x22 6
B X1 M12 8
C x1
13 10
D x1
12,2 12
E X2
L=114 mm X2
F X2 L=117 mm X2
L=132 mm X2
G X2
H x1
I x1




IEELIBOPS+' <= 7007 PO B)B)S8 0 BljI8) |80 22v/0

Vv €7 epeuloy) ‘Asatmod| 111-96

eyepy Amobojejey iN
I0GAVH iy
18ysep| buuds ' z'z) zoIds ppod 184Sel Uleld * ) o ppod IySeM Uleld &) ¥O pPOd
-‘ HQ\S - jjog ! 88 zzxz I eqnis Joysep buuds ' z'zy zé1ds ‘pipod 18ysef) buuds
INN “ 2N expanyeN gz} z81ds pppod

Jjog 8°8-0XZIN eqng

jjog '8¢ zexZL eqnig

g

18yseM uleld €4 1Yo pipod
J8ysep buds

122l Z8uds pipod

NN ZIN eyidireN

Jjog ' §°8 ZZXZI eqnig

Jaysep buuds ' z'z) zeids ‘ppod
jjog ' 8°8 zexz L eqnis

18ysep uleld - €} 1o ppod
Jsysep buuds ' z'zy zaids ppod

NN ZIW exiyeN

wuw | | =/ 9198/S ‘eylojny

I8ysej Ueld "€} Yo ppod

Jaysey bulds ’
gz} 78105 pjpod
jog - 88-0vXCIN eqnis

wweel=/eylein; 3
£l

18yse uleld - €| o pipod
J8ysep buuds ' z'z) ‘zaids ppod

N 2L expdieN

Jog ' 8°8-091XZL N eqnIS

Jjog ‘8°8-081XZLIN EqNIS

18Ysej uield £ G0} 4O pipod
Jsysep bulds ' 70} z81ds ppod

INN 0L expeuyeN

a

wuw zg=/ 8199/s ‘eylany
wuw /| | =| 8198/S ‘eylojny

jog ' 88-08LXZLN eqnis W 7| =] 9A89]S ‘eylajn]

og 7 §'8-091XZ LN Bqrig 7 4



Retire el silenciador de las perchas, desatornille la proteccion térmica. \
En el maletero, desatornille la proteccién de la correa trasera, ubique debajo de la alfombra, en la placa del maletero, los puntos de fijacién

tecnoldgicos de la barra de remolque. Deben coincidir con los agujeros en los soportes del enganche. En estos puntos, haga aberturas con un

diametro de 22 (punto 2).

Inserte la perno M12x180 8.8 (1 pc) en los agujeros en el tronco, en el miembro longitudinal izquierdo y inserte los pernos M12x160 (2 piezas) junto

con los manguitos utilizando una superposicion G, y E (punto 2). Desde la parte inferior de los miembros longitudinales, fije el elemento C libremente.
Inserte la perno M10x180 8.8 (1 pc) en los agujeros en el tronco, en el miembro longitudinal derecho y inserte los pernos M12x160 (2 piezas) junto

con las mangas usando superposiciones G y F (punto 2).

Desde la parte inferior de los miembros longitudinales, fije el elemento D libremente.

Atornillar la viga de la bola de remolque A legeramente a los elementos C y D usando tornillos M12x35 8.8 (punto 1).

Conecte la instalacion eléctrica. Atornille la bola de la barra de remolque y la placa del enchufe eléctrico (punto 3) (utilice un arnés eléctrico especial

con el médulo).

Apretar todos los tornillos con el par segun la tabla anterior.

Atornille el escudo térmico, monte el silenciador. /

Remove the damper from the hangers, unscrew the thermal shield.

Unscrew the shield of the rear belt in the boot and find the tow bar fitting points under covering, on the plate of the boot (these points have to
agree with the holes in the supporters of the tow bar). Drill the holes @ 22 in these points (point 2).

Insert the bolts M12x180 8.8 (1 piece), M12x160 8.8 (2 pieces) and sleeves in the holes in boot, in the left metal clamp using plates G and E
(point 2).

Screw slightly the element C of the bottom of the metal clamps.

Insert the bolts M10x180 8.8 (1 piece), M12x160 8.8 (2 pieces) and sleeves in the holes in boot, in the right metal clamp using plates G and F
(point 2).

Screw slightly the elements D of the bottom of the metal clamps.

Screw slightly the main bar A to the elements C and D with bolts M12x40 8.8 (point 1).

Connect the electric wires, fix the ball and electric plate (point 3)(is necessary to use the electronic module).

Tighten all the bolts according to the torque setting- see the table.

Screw the thermal shield and assemble the damper.

Enlever le pot d'échappement de ses cintres, dévisser la protection thermique. \
Dévisser la protection de la jupe arri?re dans le coffre et sous le revetement sur le plancher du coffre, retrouver les points technologiques de

fixation de I'attelage (ils doivent concorder avec les trous dans les supports d'attelage). Dans ces points, exécuter les trous @ 22 (pt 2).

Dans les trous dans le coffre, introduire dans le longeron gauche les boulons M12x180 8.8 (1 pc) et M12x160 (2 pcs) avec des douilles, en utilisant

les protections G et E (pt 2).

Visser faiblement I'élément C par-dessous les longerons.

Dans les trous dans le coffre, introduire dans le longeron de droite les boulons M10x180 8.8 (1 pc) et M12x160 (2 pcs) avec des douilles, en

utilisant les protections G et F (pt 2).

Par-dessous des longerons, visser faiblement I'élément D.

Visser de maniere relachée la poutre du crochet d'attelage A aux éléments C et D avec les boulons M12x40 8.8 (point 1).

Brancher l'installation électrique, visser la boule d'attelage et la téle de la prise électrique (pt 3) (utiliser le faisceau électrique spécial avec

modaule). Serrer tous les boulons avec un couple de serrage selon tableau.

Visser | protection thermique, monter le pot d'échappement. /

Den Auspufftopf aus den Haken abhdngen, den Thermoschutz abschrauben.

Im Kofferraum den hinteren Karosseriestreifen Schutz abschrauben, unter dem Kofferraum, auf der Kofferraum Platte die Montagepunkten finden,
missen mit den Offnungen in den Anhingerkupplung Stiitzen Gbereinstimmen. In diesen Punkten die Offnungen @22 (Punkt 2) ausfiihren.

In die Offnungen im Kofferraum, in den linken Léngstrager, die Schrauben M12x180 8.8 (1 Stiick) und die M12x160 (2 Stiick), mit den Hiilsen, mit der
Anwendung von den Laschen G und E (Punkt 2) einlegen.

Von unten der Langstréger das Tragteil C locker anschrauben.

In die Offnungen im Kofferraum, in den rechten Liangstréger die Schrauben M10x180 8.8 (1 Stiick) und M12x160 (2Stiick), mit den Hiilsen, mit der
Anwendung von den Laschen G und F (Punkt 2) einlegen.

Von unten der Langstrager, das Tragteil D locker anschrauben.

An die Tragteile C und D den Querbalken A mit den Schrauben M12x40 8.8 (Punkt 1) locker anschrauben.

Die Elektroinstallation anschliefen, die Kugel und die Steckdosenhalterung (Punkt 3) anschrauben, es ist die Anwendung von dem speziellen
Elektrosatz mit Modul erforderlich.

Alle Schrauben mit dem in der Tabelle angegebenem Drehmoment festziehen

Den Thermoschutz anschrauben, den Auspufftopf einbauen.

O N N N N

Zdja¢ thumik z wieszakow, odkreci¢ ostone termiczna. \
W bagazniku odkreci¢ ostone tylnego pasa i odnalez¢ pod wyktadzing na ptycie bagaznika technologiczne punkty mocowania zaczepu (muszg sie
zgadzac z otworami we wspornikach zaczepu). W punktach tych wykonac otwory @ 22 (pkt. 2).

W otwory w bagazniku, w lewg podtuznice wtozy¢ sruby M12x180 8.8 (1 szt.) oraz M12x160 (2 szt.) razem z tulejami stosujac naktadki G i E (pkt. 2).
Od spodu podtuznic przykreci¢ luzno element C.

W otwory w bagazniku, w prawa podtuznice wtozy¢ sruby M10x180 8.8 (1 szt.) oraz M12x160 (2 szt.) razem z tulejami stosujac naktadki G i F (pkt. 2).
Od spodu podtuznic przykreci¢ luzno element D.

Do elementéw Ci D przykrecic¢ luzno belke zaczepu A Srubami M12x40 8.8 (pkt. 1).

Podtaczyc instalacje elektryczna, przykrecic kule zaczepu i blache gniazda elektrycznego (pkt. 3) (nalezy zastosowac specjalng wiazke elektryczna z
modutem).

Dokreci¢ wszystkie Sruby z momentem wg tabeli.

Przykreci¢ ostone termiczng, zamontowac ttumik.

/







1 L_L@ M12x160 x4

= L=114mmx2










	O.A27 1.pdf
	Strona 1

	O-027  j es.pdf
	Strona 1

	O.A27 Opel Vectra C combi  02-.PDF
	Sheet1
	Widok rysunku3


	O.A27 Opel Vectra C combi  02-,str.1.PDF
	Sheet1
	Widok rysunku1
	Widok rysunku2
	Widok rysunku3
	Widok rysunku4
	Widok rysunku5
	Widok rysunku13
	Widok rysunku14
	Widok rysunku15
	Widok rysunku16
	Widok rysunku18
	Widok rysunku19
	Widok rysunku20
	Widok rysunku21
	Widok rysunku22
	Widok rysunku23
	Widok rysunku24



